s S
Testing Laboratory
S 0292

Hﬂ&lﬁ%%i@*z
=F B A R R 0 50 O 0
X RS 3 & 4658 . TV-14-02736Z
B #: 1 OF 1
#EA%:1034% 097 128

8{\\.

Do EERR N e
(&

A Fo X FHI%F PR 8

hk: EPHFILELE PR ERIFE295431358

4 KM% o AR R

ge.  VQ-66

: Eaeilik

B FAFEAFRA

7. Fuo B FH I PR 8]

#8:  103% 09A 028

#9: 1034 09R 028-103%# 098 128

# 3 L ALEEHGAZERECGKHERRE A BHR)
2.HIEBARA > RELEREHMRZIHELET

REANINFRLEZGRRE > LBRERTHIAE

£ 3 (5 e e e O

ERBHEND

gy
)

HRE B R H ik R R
it 75 bk (it & B %, 23°C418h) CNS 10757(1995) ER1E

;/ !% [ éﬂ

AL RAAAR  AABEEREE  ARZHE AR EAREE LS - 2 KZE A

This document is issued by the Compang sub%'ect to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http: -and- iti -e-Do ent. . Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the fransaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
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